
 

 1 

AGENDA 
REGULAR MEETING OF THE AMES CONFERENCE BOARD  
AND REGULAR MEETING OF THE AMES CITY COUNCIL 

COUNCIL CHAMBERS - CITY HALL 
FEBRUARY 26, 2019 

 
NOTICE TO THE PUBLIC:  The Mayor and City Council welcome comments from the public 
during discussion.  If you wish to speak, please complete an orange card and hand it to the 
City Clerk.  When your name is called, please step to the microphone, state your name for 
the record, and limit the time used to present your remarks in order that others may be 
given the opportunity to speak.  The normal process on any particular agenda item is that the 
motion is placed on the floor, input is received from the audience, the Council is given an 
[...]
Table 9 provides estimated total watershed loadings for the South Skunk River Watershed. 
Nonpoint source loadings were based on the United States Geological Survey (USGS) SPAtially 
Referenced Regressions On Watershed Attributes (SPARROW). Point source loadings were 
estimated from typical pollutant concentrations and average dry weather flows. Figure 4 and 
Figure 5 present the distributions of the SPARROW nonpoint source loadings.  

Table 9: Nutrient Loadings in the South Skunk River Watershed 

Location  Total Phosphorus, 
lb/year 

Total Nitrogen, 
lb/year 

Total Skunk River Watershed Nonpoint 769,000 19,115,000 

Point 136,000 775,000 

Total 905,000 19,890,000 

Skunk River Watershed Upstream of the 
Ames WPCF 

Nonpoint 276,000 8,950,000 

Point* 80,000 491,000 

Total 356,000 9,441,000 

*Inclusive of the Ames WPCF 

On an average annual basis, agricultural contributions of nutrients represent the largest fraction 
of the TP and TN loading in the watershed. Depending on the location within the South Skunk 
River Watershed, SPARROW results suggest that farm fertilizer and manure collectively 
represent approximately 72 percent to 76 percent of TP loadings and 66 percent to 68 percent 
of TN loadings. SPARROW results suggest that urban stormwater loadings represent 
approximately 14 percent to 16 percent of TP loadings and 4 percent to 5 percent of TN 
loadings within the watershed. 

In contrast, Table 10 presents the estimated annual nutrient loadings from the Ames WPCF. 
Approximately 71,540 pounds per year of TP (approximately 8 percent of the total watershed 
load and approximately 20 percent of the upstream watershed load) and 433,255 pounds per 
year of TN (approximately 2 percent of the total watershed load and 5 percent of the upstream 
watershed load).  

Table 10: Ames WPCF Nutrient Loadings in the South Skunk River Watershed 

 Total Phosphorus Total Nitrogen 

Average Effluent Concentration (2015-2017), mg/L 3.80 23.0 

Average Load*, lb/day 196 1,187 

Average Load*, lb/year 71,540 433,255 

*Loading based on average annual flow of 6.34 MGD 

The South Skunk River Watershed includes 23 municipal and semi-public wastewater treatment 
facilities. Total point source loadings within the South Skunk River Watershed are estimated at 
136,000 pounds per year of TP and 775,000 pounds per year of TN. Based on available 
information, the Ames WPCF represents the largest point source discharge within the 
watershed at approximately 53 percent of the total TP point source load and 56 percent of the 
total TN point source load.  



ndietze
This page intentionally left blank.



Ames Nutrient Reduction Feasibility Study 13 

  

 

Figure 4: SPARROW Model Total Nitrogen Nonpoint Source by Area 

 

Figure 5: SPARROW Model Total Phosphorus Nonpoint Source by Area 

 



ndietze
This page intentionally left blank.



Ames Nutrient Reduction Feasibility Study 14 

The 2013 Iowa Nutrient Reduction Strategy targets 66 percent of TN and 75 percent of TP 
equivalent annual reductions in raw wastewater point source discharges. Based on current 
loadings, Ames WPCF targeted reductions are as follows. 

 Approximately 72,000 pounds per year of TP, of which the Ames WPCF is currently 

removing approximately 24,500 pounds per year of TP.  

 Approximately 493,800 pounds per year of TN, of which the Ames WPCF is currently 

removing approximately 315,000 pounds per year of TN.  

Relative to upstream nonpoint source loads, the Ames WPCF targeted reductions suggest that 
opportunities exist for addressing nutrient reduction targets through implementation of BMPs 
upstream of the Ames WPCF, particularly for TN reductions. 



Ames Nutrient Reduction Feasibility Study 15 

5 Ames WPCF Nutrient Reduction 
Several approaches have been considered for Ames WPCF nutrient reduction, including source 
reduction, solids recycle stream management, operation changes, and alternative technology 
implementation. Each is discussed in the following. 

5.1 Ames WPCF Source Reduction 

Figure 6 shows that industry and university sources contribute just under 20 percent of the 
phosphorus and just over 20 percent of the nitrogen influent loadings at the Ames WPCF. The 
City’s water treatment plant contributes an estimated 4 percent of the phosphorus loading at the 
Ames WPCF. Residential and commercial sources account for the majority of influent loadings, 
nearly 80 percent for both phosphorus and nitrogen.  

 

Additional data should be obtained and discussions should occur with the most significant 
industry and university sources, but it appears unlikely that such reductions could be a 
particularly significant part of the City’s nutrient reduction strategy. There is no single large 
contributor of either 
phosphorus or nitrogen. 
Similarly, water treatment plant 
phosphorus discharges are not 
likely a significant part of the 
City’s nutrient reduction 
strategy; they are a relatively 
insignificant contributor to 
Ames WPCF influent 
phosphorus loadings and are 
critical to the production of a 
stable noncorrosive potable 
water supply to the City.  

Figure 7 identifies various 
sources of phosphorus in 
residential and commercial 
wastewater based on research 
by Sean Comber et al. in 2012. 

  

Figure 6: Ames WPCF Nutrient Sources 

 

Figure 7: Residential and Commercial Phosphorus Sources 

Source: Data from Sean Comber et al. 2012 



Ames Nutrient Reduction Feasibility Study 16 

As reflected in the data (Figure 7), urine, food additives, and faeces (sp) account for nearly 
70 percent of the phosphorus, with dishwashing and laundry detergents accounting for 
approximately 23 percent.  

Phosphorus contributions from detergents reflect a downward trend that began with restrictions 
on phosphate in laundry detergent in the early 1970s, continued with a nationwide voluntary ban 
in 1994, and multiple states following up with bans on phosphate use in automatic dishwasher 
detergent in 2010. Additional investigations specific to the City of Ames could be conducted, but 
is appears unlikely that residential and commercial wastewater source reductions could be a 
particularly significant part of the City’s nutrient reduction strategy. 

5.2 Solids Recycle Management 

Currently, Ames WPCF generated solids are anaerobically digested and land applied on 
adjacent property as liquid biosolids. Nutrients associated with the land applied biosolids are 
effectively removed and not recycled to the liquid treatment train. As waste solids are 
discharged to anaerobic digestion, the primary digester overflows to the secondary digester, 
which overflows to either the sludge lagoon or to the first stage trickling filter wetwell. Sludge 
lagoon supernatant is returned to the raw wastewater pump station wetwell.  

The nutrient loading on the secondary treatment process at the Ames WPCF is increased by 
both the sludge lagoon supernatant return to the raw wastewater wetwell and the digester 
overflow to the first stage trickling filter wetwell. It varies significantly day to day and seasonally, 
but an estimated 10,000 gallons per day of supernatant or decant returned to the Ames WPCF 
on an annual average basis.  

The amount of phosphorus in the digester supernatant and lagoon decant is highly dependent 
on metals precipitation, struvite formation, and pH in the digester and precipitation, temperature 
related turnover, and solids dredging activities in the lagoon. On average, phosphorus 
concentration is estimated to be as high as 400 to 500 milligrams per liter (mg/L), but more likely 
is lower in field conditions. This translates to a resulting solids recycle loading estimated to be 
33 pounds per day of phosphorus on average, the equivalent of 0.66 mg/L of effluent TP.  

Likewise, the sludge lagoon decant and digester supernatant streams also include high 
amounts of ammonia. On average, the ammonia concentration is estimated to be up to 
1,300 mg/L. At this concentration, these streams could be returning up to 108 pounds per day of 
ammonia on an average, the equivalent of 2.2 mg/L in the liquid stream.  

Solids recycle treatment to remove these nutrient loads from the Ames WPCF would not be 
sufficient by itself to achieve nutrient reduction targets. However, treatment or mitigation of 
these solids recycle streams could benefit the overall nutrient removal performance of the Ames 
WPCF. Given limited available data, sampling and testing would need to be performed on the 
decant and supernatant to confirm actual concentrations of TP and ammonia and the benefit of 
treatment.  

Without nutrient limits, solids recycle loadings are benign with regard to permit compliance; this 
changes with nutrient limits in place. Figure 8 shows the primary effluent and Stage 1 trickling 
filter TSS. The periodic spikes in TSS are likely due to the digester decant or lagoon overflow 
returned to the raw wastewater and trickling filter pump station wet wells. With elevated solids 
loadings come elevated TP loadings.  



Ames Nutrient Reduction Feasibility Study 17 

 

Table 11 identifies a number of options that could be considered for improvement recycle 

management.  

Table 11: Improvement Recycle Management Options 

Option Description 

1. Digested sludge dewatering Dewater enough digested sludge with small machine to 
eliminate lagoon overflows. 

2. Mechanical thickening By improving thickening upstream of the digester, less 
decanting will be required to achieve the same storage 
capacity. 

3. Blending digester decant with 
waste activated sludge (WAS) 

If mechanical thickening of WAS is implemented, the digester 
decant can be blended with the WAS upstream of thickening, 
which would retain most of the solids. 

4. Eliminate digester decanting Solids will thicken in the sludge lagoon and its overflow is 
much lower in TSS (most of the time). 

5. Lagoon overflow control and 
isolation 

The normal sludge lagoon operating water level would be 
lowered by 1 foot, the overflow would be monitored for TSS, 
and lagoon decanting would be discontinued at TSS levels 
above a setpoint. 

Options 1 through 3 require implementation of solids thickening and/or dewatering and a 
significant change from the current liquid biosolids land application practice. Options 4 and 5 
depend on sufficient liquid sludge storage, either in the digesters or in the sludge lagoons. 
Available sludge storage volume is already a limiting factor at the existing Ames WPCF with 
respect to seasonal limits on biosolids land application. Coupled with the limited nutrient 
reduction potential, improved solids recycle management is not a viable approach to achieve 

 

Figure 8: Primary Clarifier and Stage 1 TF effluent TSS 



Ames Nutrient Reduction Feasibility Study 18 

the targeted reductions on its own. However, one or more of the solids recycle management 
options should be considered in conjunction with implementation of alternative technology to 
achieve targeted nutrient reductions. 

5.3 Ames WPCF Operation Changes 

The existing trickling filter solids contact treatment process is not adaptable operationally to 
increased nutrient reduction. It is not configured to provide the anaerobic and anoxic 
environments and associated carbon source for phosphorus and nitrogen removal. Nutrient 
removal optimization opportunities focus on ways to integrate biological phosphorus removal by 
creating anaerobic conditions in the RAS reaeration tanks and providing a carbon source. To 
achieve anaerobic conditions, denitrification of the RAS is necessary and, coincidentally, would 
achieve some nitrogen removal with phosphorus removal. The carbon could be supplied either 
by diversion of some primary effluent around the trickling filters or by providing filtrate from 
primary sludge thickening. 

Currently WAS is co-thickened with primary sludge in the primary clarifiers and pumped directly 
to the anaerobic digesters. To operate biological phosphorus removal, WAS must be handled 
separate from primary sludge. Otherwise, co-thickening in the primary clarifier would most 
certainly result in stored phosphorus release to the liquid stream, because any extended contact 
between the WAS and raw influent results in stored phosphorus release to the degree that 
volatile fatty acids would be present. The phosphorus release is quick, with only 15 to 30 
minutes contact time required during which the raw influent volatile fatty acids are consumed by 
non-beneficial phosphorus release and are no longer available as a carbon source for biological 
phosphorus removal in the RAS tanks. Therefore, all optimization options need to have 
dedicated WAS thickening.  

Six optimization options were identified for the Ames WPCF to target biological phosphorus 
removal and produce lower effluent phosphorus concentrations. All six options include various 
combinations of flow routing, repurposing of facilities, separate solids thickening, and modified 
operations noted in Table 12 to create an anaerobic zone with sufficient carbon source for 
phosphorus uptake. Specifics for each of the optimization options are presented in 
Attachment A. 

Table 12: Ames WPCF Optimization 

Number Ames WPCF Optimization 

1 Create anaerobic zone for phosphorus uptake using a) part or all of existing RAS 
reaeration tanks, b) one primary clarifier, and/or c) one secondary clarifier 

2 Increase carbon loading on anaerobic zone by a) diverting a portion of primary effluent 
around the trickling filters and b) installing dedicated sludge thickening and diverting 
thickening liquid stream 



Ames Nutrient Reduction Feasibility Study 19 

The resulting model predicted effluent quality for each is presented in Table 13. The 
construction cost, TP reduction, and comparative cost for each optimization option is reflected in 
Table 14. The construction costs are estimates for comparative purposes only that do not 
include engineering. The identified percent TP reductions represent the incremental annual 
average reduction beyond the reduction currently achieved at the Ames WPCF as reported 
previously in Table 8. The reported pounds TP reduction reflects a 20-year period at an average 
flow rate of 7.0 MGD.  

Table 13: Nutrient Reduction Option Effluent Summary 

Option Flow (MGD) Model* Predicted Effluent Concentrations, mg/l* 

PO4-P TP NH4-N TN TSS 

Existing 6.0 3.2 3.3 0.1 24.0 11 

1 7.0 1.2 1.4 2.7 27.5 7 

2 7.0 1.0 1.2 2.8 27.4 6 

3 7.0 1.1 1.5 10.0 27.9 9 

4 7.0 1.0 1.5 10.0 28.0 9 

5 7.0 1.4 1.8 2.5 24.5 9 

6 7.0 5.6 2.7 9.9 28.0 9 

*GPS-XTM Wastewater Modeling Software 

Table 14: Nutrient Reduction Option Comparative Costs 

Option Construction Cost Effluent TP  % TP Red. TP Red Relative Cost 

  

mg/L % lb $/lb TP 

1 $4,850,000 1.4 58% 809,800 $6 

2 $8,325,000 1.2 64% 895,000 $9 

3 $4,850,000 1.5 55% 767,200 $6 

4 $8,325,000 1.5 55% 767,200 $11 

5 $10,575,000 1.8 45% 639,300 $17 

6 $9,325,000 2.7 18% 255,800 $36 

7 $9,450,000 2.6 21% 298,400 $32 

Nitrogen removal performance will be similar to existing Ames WPCF nitrogen removal performance.  

Five of the six optimization options achieved the targeted phosphorus reduction at reasonable 
costs ranging from $6 to $17 per pound of phosphorus removal. However, none of the options 
provided any additional nitrogen reduction. Additionally, construction costs ranged from 
$4.9 million to $10.6 million, the optimization concepts would require pilot testing prior to 
implementation, and all optimization options reflected continued dependency on trickling filter 
technology that needs to be replaced to achieve biological nitrogen and phosphorus removal. 
Components of the optimization options should be incorporated into the alternative treatment 
technology options identified in the following to the extent that they are compatible.  



Ames Nutrient Reduction Feasibility Study 20 

5.4 Ames WPCF Treatment Technologies 

Treatment technologies to achieve biological nutrient removal at the Ames WPCF were initially 